
Parts Breakdown 1912B

Page 1 of 3 2/13



Parts Breakdown 1912B

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 664064-4 CORD (2X18X8 SJ), BO4556  1
 660002-4  POWER SUPPLY CORD, JN1601

 664424-0  CORD (2X18X8 SJT), 3621

 2 651225-5 SWITCH,JN3200  1
 3 414538-3 HANDLE COVER, 1912B  1
 4 911153-9 P.H. SCREW M4X28, JR3000V  3
 5 911168-6 P.H. SCREW M4X40, 6905B  1
 6 853294-4 NAME PLATE 1912B  1

 851926-7  NAME PLATE, 1912B

 7 953106-2 RIVET 0-5, HM1500  4
 8 643601-7 BRUSH HOLDER, 1912B  2
 9 CB107 CARBON BRUSH SET, 194977-0  1

 194977-0  CARBON BRUSH SET, 194977-0

 181437-1  CARBON BRUSH 107, HP2010N

 10 911168-6 P.H. SCREW M4X40, 6905B  1
 11 911123-8 P.H. SCREW M4X14, N9501B  2
 12 150307-5 REAR COVER COMPLETE, 1912B  1
 13 271226-3 KNOB 50, 1912B  1
 14 941251-5 F. WASHER 10, LS1030  1
 15 159689-2 MAIN FRAME, 1912B  1
 16 251812-6 SCREW M5X10, 1912B  1
 17 231004-3 COMP. SPRING 18, LXPK01  1
 18 421147-1 RUBBER PACKING, 1912B  1
 19 312951-8 FRONT BASE, 1912B  1
 20 911226-8 P.H. SCREW M5X18, GA7911  6

 911231-5  P.H. SCREW M5X20, HR4002

 21 312952-6 REAR BASE, 1912B  1
 22 411428-1 BAFFLE PLATE, 1912B  1
 23 263014-2 RUBBER PIN 4, 9217SPC  1
 24 211031-6 BALL BEARING 608LLB, 9227C  1
 25 263002-9 RUBBER PIN 4, 5007MG  1
 26 594486-3 FIELD ASSEMBLY, 1912B  1

 522416-4  FIELD, 1912B

 27 911295-9 P.H. SCREW M5X70 5014NB  2
 911290-9  P.H. SCREW M5X65, GA7911

 28 343657-7 RETAINER, JR3000V  2
 29 681613-2 INS. WASHER, JN3200  1
 30 516081-9 ARMATURE, 1912B  1
 31 241044-3 FAN 68, 9218SB  1

 241519-2  FAN 68

 32 213051-6 DUST SEAL 10, 2711  1
 33 211066-7 B. BEARING 6200LLB, BO4552  1
 34 152362-3 BRACKET, 1912B, (TYPE 2)  1
 35 911158-9 P.H. SCREW M4X30, 9045B  6
 36 222050-7 V-PULLEY 4-246, 1912B  1
 37 225069-5 POLY V-BELT, 1912B  1
 38 411426-5 BELT COVER, 1912B  1
 39 911123-8 P.H. SCREW M4X14, N9501B  1
 40 222063-8 V-PULLEY 4-38, 1912B  1
 41 211062-5 B. BEARING 6000ZZ, LS1016L  1
 42 341389-0 WASHER 10, 1912B  1
 43 161119-1 DRUM, 1912B  1
 44 341377-7 WASHER 12, 1912B  1
 45 211107-9 BALL BEARING 6201ZZ, 1912B  1
 46 263005-3 RUBBER PIN 6, LS1016L  1
 47 263002-9 RUBBER PIN 4, 5007MG  1
 48 341601-8 ADJUSTING PLATE, 1912B  2
 49 251246-3 P.H. SCREW M4X5, 1902  4

Page 2 of 3 2/13



Parts Breakdown 1912B

 50 344442-1 DRUM PLATE, 1002BA  1
 345156-5  DRUM PLATE SET, 1912B

 51 251609-3 H.F.H. BOLT M6X17, LXPK01  8
267012-8 FLAT WASHER 5, 1912B  2
123055-9 SHARPENING HOLDER ASSY, 1912B  1
782209-3 SOCKET WRENCH, KP0800K  1
793008-8 4-3/8HSS PLANER BLADE,1912B  1
123062-2 BLADE GAUGE, KP0800K  1
164371-0 GUIDE RULE, N1900B  1
819063-3 MAKITA LABEL, DA3010F  1
682502-4 CORD GUARD 8-85, HP2010N  1
687063-9 STRAIN RELIEF, 4323K  1
911133-5 P.H. SCREW M4X18, N9501B  2
810166-6 N/A  1

Page 3 of 3 2/13


